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RTRZESGERE,EE, WS, ERBEEEPHERWT (The following samples was/were submitted and
identified by/on behalf of the client as) :

4% % 4% (Sample Description) . COPPER CLAD LAMINATES

£ Bk (Style/Item No.) :  CEM-3-92/VU BLOCK CEM-3-92

W B 2 (Sample Receiving Date) : 2008/12/9

)X A7 M) (Testing Period) : 2008/12/9 TO 2008/12/16

A4 K (Test Results) : HART—HE (Please refer to next pages).

&35 (Conclusion) : REFEP PR S, B3 45 R ABEH - BIABERR S IAT KA

02X 4 R ARoHS(2002/95/EC) R HME 23542 & (Based on the
performed tests on submitted samples, the test results of Cadmium,
Lead, Mercury, Hexavalent Chromium Cr(VI), PBBs and PBDEs are
compliant with the limits of RoHS Directive 2002/95/EC and its

subsequent amendments) .

Signed for and on behalf of
SGS TAIWAN LTD.
Chemical Laboratory — Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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B2 & K (Test Results)

;82X 284 (PART NAME) NO.1 : % @&#RT (YELLOW SHEET)

Fxmn| &% A
BRI [(Result) FRAA
(MDL) NO.1 (Limit)

ARAR Bz AR %
(Test Items) (Unit) (Method)

4% / Cadmium (Cd) mg/kg |[%#IEC 62321/2nd CDV (111/95/CDV) 2 n.d. 100
ik, ARBHEGTRRTEHAZR
(ICP-AES) #4546 %. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of
Cadmium by ICP-AES.

4% / Lead (Pb) mg/kg |[%#IEC 62321/2nd CDV (111/95/CDV) 2 n.d. 1000
ik, ARBHBETRRTHEHAZR
(ICP-AES) #i4E4%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of Lead
by ICP-AES.

sk / Mercury (Hg) mg/kg |[%#IEC 62321/2nd CDV (111/95/CDV) 2 n.d. 1000
ik, ARBHEGTRRTHEHAZR
(ICP-AES) #i@|;R4%. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of
Mercury by ICP-AES.

<1844 / Hexavalent Chromium Cr(VI) by | mg/kg |$t#HIELBME M4, FFIEC 2 n.d. 1000
alkaline extraction 62321/2nd CDV (111/95/CDV) 77 zZ&#H|,

RUV-VISiZR <14 2. / With
reference to IEC 62321/2nd CDV
(111/95/CDV). Determination of
Hexavalent Chromium for non-metallic

samples by UV-Vis Spectrometry.

4% / Beryllium (Be) mg/kg %%US EPA 3050B 7, m‘@}@%&%é\% 2 n.d. -
R TS AR BRANEESE. / Vith
reference to US EPA Method 3050B
for Beryllium Content. Analysis was
performed by ICP-AES.
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7 kAR A

X

o)

BHAER Bz BRI
(Tesfk:)atems) (Ii{it) <dizf§ AR | (Result)| MRA
(MDL) NO.1 (Limit)
% & WX / Polychlorinated Biphenyls mg/kg |[%#US EPA 3540C% 3%, ARAMEBITE 0.5 n.d. -
(PCBs) (CAS No.: 001336-36-3) 4% (GC/MS)#2i@]. / With reference
to US EPA 3540C method. Analysis
was performed by GC/MS.
% R=WK / Polychlorinated mg/kg |%#US EPA 3540CH i, AKRMEHE 0.5 n.d. -
Terphenyls (PCTs) égﬁ%(GC/MS) ). / With reference
to US EPA 3540C method. Analysis
was performed by GC/MS.
% A2 / Polychlorinated Naphthalene mg/kg |%#US EPA 3540CH i, AKRMEHE 5 n.d. -
(PCNs) égﬁ%(GC/MS)ﬁQﬁﬂ. / With reference
to US EPA 3540C method. Analysis
was performed by GC/MS.
AALGHE / Chlorinated Paraffin % %FUS EPA 3540CH ik, VARABREATH 0.01 n.d. -
(C10~C13) (CAS No.: 010871-26-2) 4% (GC/MS) 48], / With reference
to US EPA 3540C method. Analysis
was performed by GC/MS.
BATH / PVC * % VA ST Y1 3 A BMG & M) ./ - Negative -
Analysis was performed by FTIR and
FLAME Test.
@B (¥E) / Formaldehyde (CAS No.: | mg/kg |%#DIN 53315% 3, RS RIAEIT1E 3 n.d. -
000050-00-0) [ K BE R R B M . / With
reference to DIN 53315. Analysis
was performed by HPLC/DAD.
2-(37, 57 -=TH-2" -EHEERK)KIE| mg/kg |5H#US EPA 3540CH 3%, RAMEBITE 5 n.d. -
Z R / 2-(3,5-di-tert-butyl-2- R Z . / With reference to US
hydroxyphenyl)-2H-benzotriazole (CAS EPA 3540C method. Analysis was
No.: 003846-71-7) performed by GC/MS.
AR FEIFEEE / Perfluorooctane mg/kg |%#US EPA 3540C: 199677 &, VA&ZAR 10 n.d. -

sulfonates (PFOS)
PFOS — Acid

PFOS — Metal Salt
PFOS — Amide

RATE RERRA S RFRFERESE. /
With reference to US EPA 3540C:
1996 method for PFOS Content.
Analysis was performed by LC/MS.
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. . 28 *an| & EH
) FPR4E | (Result) FRAE
(Test Items) (Unit) (Method) .
(MDL) NO.1 (Limit)
AR FEBE(4) / PFOA mg/kg |%%US EPA 3540C: 19967 i, Wik iA 10 n.d. -
RATH B BEA S RFE(E) 2F. /
With reference to US EPA 3540C:
1996 method for PFOA Content.
Analysis was performed by LC/MS.
%8B X4Fe / Sum of PBBs - n.d. 1000
— AKX / Monobromobiphenyl 5 n.d. -
AWK / Dibromobiphenyl 5 n.d. -
Z AWK / Tribromobiphenyl 5 n.d. -
v AREK / Tetrabromobiphenyl 5 n.d. -
F R / Pentabromobiphenyl 5 n.d. -
N8B K / Hexabromobiphenyl 5 n.d. -
AKX / Heptabromobiphenyl 5 n.d. -
N B 2K / Octabromobiphenyl % #1EC 62321/2nd CDV (111/95/CDV) 5 n.d. -
AWt/ Nonabromobiphenyl Tk, ARARRAMR/H AR SR 5 n.d. -
+ 8% 3 / Decabromobiphenyl " K % AW KB 48 . / With 5 n.d. -
m
3 4W X8 @A / Sum of PBDEs 858 |ieference to IEC 62321/2nd CDV - n.d. 1000
— B X B / Monobromodiphenyl ether (111/95/CDV). Determination of PBB 5 n.d. -
BT XE% / Dibromodiphenyl ether and PBDE by GC/MS. 5 n.d. -
Z AW KB / Tribromodiphenyl ether 5 n.d. -
V9 AT KB / Tetrabromodiphenyl ether 5 n.d. -
BB KB / Pentabromodiphenyl ether 5 n.d. -
SN BB K&k / Hexabromodiphenyl ether 5 n.d. -
AT KBE / Heptabromodiphenyl ether 5 n.d. -
NGB KB / Octabromodiphenyl ether 5 n.d. -
BT OKEE / Nonabromodiphenyl ether 5 n.d. -
+ 780 K&k / Decabromodiphenyl ether 5 n.d. -
XL #% / Asbestos
MA2% / Actinolite (CAS No.: 013768- % £ ZNIOSH 9000 / XB44 M oMk 1 Negative -
00-8) (XRD) / As per NIOSH 9000 method.
Analysis was performed by XRD.
G / Amosite (CAS No.: 012172-73- % £ ZNIOSH 9000 / XB&4t M oMk 1 Negative -
5) (XRD) / As per NIOSH 9000 method.
Analysis was performed by XRD.
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Y %48 / Chrysotile (CAS No.: 012001- % %FNIOSH 9000 / XSBE &4t Mok 1 Negative -
29-5) (XRD) / As per NIOSH 9000 method.

Analysis was performed by XRD.
%+ Z4#% / Crocidolite (CAS No.: 012001- % SFNIOSH 9000 / XSBE&4t 2 Motk 1 Negative -
28-4) (XRD) / As per NIOSH 9000 method.

Analysis was performed by XRD.
#% P3G / Tremolite (CAS No.: 014567- % %FNIOSH 9000 / XSBE&4t Mok 1 Negative -
73-8) (XRD) / As per NIOSH 9000 method.

Analysis was performed by XRD.
4 A% / Anthophyllite (CAS No.: % %FNIOSH 9000 / XSBE &4t Mok 1 Negative -
017068-78-9) (XRD) / As per NIOSH 9000 method.

Analysis was performed by XRD.
A #4E) / Organic-tin compounds
ZT#4% / Tributyl Tin (TBT) (CAS mg/kg | ARM K S FDIN 38407-13% %, AR 0.03 n.d. -
No.: 000688-73-3) B WA/ KB EAG R B HA] . / With

reference to DIN 38407-13. Analysis

was performed by GC/FPD.
Z K4 / Triphenyl Tin (TphT) (CAS mg/kg |4 S EDIN 38407-13% %, R AR 0.03 n.d. -
No.: 000668-34-8) B Mt/ KB G B HA] . / With

reference to DIN 38407-13. Analysis

was performed by GC/FPD.
B&, (AZ0)
1): 4-HIHE =X / 4-AMINODIPHENYL (CAS mg/kg AR S FZIMBG 82.02-2% %, KA 3 n.d. -
No.: 000092-67-1) J& A7 4% (GC/MS) #238] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
2): B3 & / BENZIDINE (CAS No.: mg/kg | ARMK L FLMBG 82.02-2% %, AR 3 n.d. -
00092-87-5) J& A7 4% (GC/MS) #238] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
3): 4-RARF ¥Xf& / 4-CHLORO-O- mg/kg | ARB RS ELMBG 82.02-2% 3, VAAA 3 n.d. -

TOLUIDINE (CAS No.: 000095-69-2)

J& A7 4% (GC/MS) #238] . / With
reference to LMBG 82.02-2. Analysis
was performed by GC/MS.
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FEER| &R o)

BB A R Bz BRT7 % R | (Result)| MfE

Test It Unit Method

(Tes ems) (Unit) (Method) (MDL) NO.1 (Limit)
4): 2-Z B / 2-NAPHTHYLAMINE (CAS No.: | mg/kg |ABZX%FZIMBG 82.02-2% 3, R AR 3 n.d. -
000091-59-8) J& A7 4% (GC/MS) #238] . / With

reference to LMBG 82.02-2. Analysis
was performed by GC/MS.

5): ARAA-—FRIBE / O- mg/kg |ABX S FZLMBG 82.02-27 3, AR 3 n.d. -
AMINOAZOTOLUENE (CAS No.: 000097-56-3) J& M H B4R (GC/MS)#i8] . / With

reference to LMBG 82.02-2. Analysis
was performed by GC/MS.

6): HAEAT R / 2-AMINO-4- mg/kg |ARMIKLFLMBG 82.02-27 7%, KA 3 n.d. -
NITROTOLUENE (CAS No.: 000099-55-8) J& M 4% (GC/MS) #xi®] . / With

reference to LMBG 82.02-2. Analysis
was performed by GC/MS.

7): ¥R ¥R / P-CHLOROANILINE (CAS mg/kg | ARBR S ELMBG 82.02-2% 3, VAAA 3 n.d. -
No.: 000106-47-8) J& A7 4% (GC/MS) #238] . / With

reference to LMBG 82.02-2. Analysis
was performed by GC/MS.

8): 4-FRAKL-MRX—_Jk / 2,4- mg/kg |ABX S FZLMBG 82.02-27% 3, AR 3 n.d. -
DIAMINOANISOLE (CAS No.: 000615-05-4) J& M 4% (GC/MS) #xi®] . / With

reference to LMBG 82.02-2. Analysis
was performed by GC/MS.

9): 4,4 -—RA—KFI / 4,4'- mg/kg |ARM K SLFLMBG 82.02-27 7%, KA 3 n.d. -
DIAMINODIPHENYLMETHANE (CAS No. : J& M 4% (GC/MS) #xi@] . / With
000101-77-9) reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
10): 3,3 -=—® BERME / 3,3'- mg/kg |ABX S FZLMBG 82.02-27% 3, AR 3 n.d. -
DICHLOROBENZIDINE (CAS No.: 000091-94- J& M 4% (GC/MS) #xi®] . / With
1) reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
11): 3,3'-=F &AW Rz / 3,3'- mg/kg |ABX S FZLMBG 82.02-27 3, AR 3 n.d. -
DIMETHOXYBENZIDINE (CAS No.: 000119- J& M7 E 4% (GC/MS) #i] . / With
90-4) reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
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12): 3,3 -=FRBIRE / 3,3'- mg/kg |ABX S FZLMBG 82.02-27% 3, AR 3 n.d. -
DIMETHYLBENZIDINE (CAS No.: 000119-93- J& M 4% (GC/MS) #xi@] . / With
7) reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
13): 3,3 -=FHh-4, 4 -—RE KT /| ng/kg [KRMKXLFLMBG 82.02-2% 3%, KA 3 n.d. -
3,3'-DIMETHYL-4,4"' - J& M7 E 4% (GC/MS) #im] . / With
DIAMINODIPHENYLMETHANE (CAS No. : reference to LMBG 82.02-2. Analysis
000838-88-0) was performed by GC/MS.
14): 2-F R A-5-FAB K / P-CRESIDINE | mg/kg |ARRXEFIMBG 82.02-27% 7%, A{A48 3 n.d. -
(2-METHOXY-5-METHYLANILINE) (CAS No. : J& M7 E 4% (GC/MS) #im] . / With
000120-71-8) reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
15): 4,4'-ZFHRE (AXM) / 4,4'- mg/kg | ARBR S ELMBG 82.02-2% 3%, YAAA 3 n.d. -
METHYLENE-BIS- (2-CHLOROANILINE) (CAS J& M 4% (GC/MS) #xi@] . / With
No.: 000101-14-4) reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
16): 4,4 -BALE X / 4,4'- mg/kg |ABX S FZLMBG 82.02-27% 3, AR 3 n.d. -
OXYDIANILINE (CAS No.: 000101-80-4) J& M 4% (GC/MS) #xi®] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
17): 4,4 -BAREXRE / 4,4'- mg/kg AR S FZIMBG 82.02-2% %, KRAAE 3 n.d. -
THIODIANILINE (CAS No.: 000139-65-1) J& MrH B4R (GC/MS)#ia] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
18): #RW X Jz / O-TOLUIDINE (CAS No.: mg/kg AR S FZIMBG 82.02-2% %, KRAAE 3 n.d. -
000095-53-4) J& A7 4% (GC/MS) #238] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
19): 2, 4-—REFTK / 2,4- mg/kg |ARMIKSFLMBG 82.02-27 7%, KA 3 n.d. -
TOLUYLENEDIAMINE (CAS No.: 000095-80- J& M7 E 4% (GC/MS) #im] . / With
7) reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
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20): 2,4,5-=ZFHRRM / 2,4,5- mg/kg | ARM L FLMBG 82.02-2 %, AR 3 n.d. -
TRIMETHYLANILINE (CAS No.: 000137-17- J& M7 E 4% (GC/MS) #im] . / With
7) reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
21): A=W AL KRR / O-ANISIDINE (CAS| mg/kg |AMZKSEFLMBG 82.02-27 7%, R AR 3 n.d. -
No.: 000090-04-0) J& A7 4% (GC/MS) #238] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
22): HEAMBEAINR / P-AMINOAZOBENZENE mg/kg AR L FZIMBG 82.02-2% %, KA 3 n.d. -
(CAS No.: 000060-09-3) J& M 4% (GC/MS) #xi@] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
23): 2,4-=FHXME / 2,4-XYLIDINE mg/kg | ARBR S ELMBG 82.02-2% 3, VLA 3 n.d. -
(CAS No.: 000095-68-1) J& M 4% (GC/MS) #xi®] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
24): 2,6-—F AR / 2,6-XYLIDINE mg/kg | ARBR S ELMBG 82.02-2% 3, VLA 3 n.d. -
(CAS No.: 000087-62-7) J& M 4% (GC/MS) #xi®] . / With

reference to LMBG 82.02-2. Analysis

was performed by GC/MS.
THH| T EHH / Phthalates
AR —_WER— (2-CHATHK)ES / DEHP % AR 2K S FEN 14372: 2004, XEARE | 0.003 n.d. -
(Di- (2-ethylhexyl) phthalate) (CAS Mk /H &M=, / With reference
No.: 000117-81-7) to EN 14372: 2004. Analysis was

performed by GC/MS.
AKX —_WE;—THs / DBP (Dibutyl % AR 2K S FEN 14372: 2004, XEARE | 0.003 n.d. -
phthalate) (CAS No.: 000084-74-2) Mtk H A MA 2. / With reference

to EN 14372: 2004. Analysis was

performed by GC/MS.
AR _FERTHEXFE / BBP (Benzyl % AR S FEN 14372: 2004, REAME 0.003 n.d. -

butyl phthalate) (CAS No.: 000085-68-
7)

Mk /H &M 2. / With reference
to EN 14372: 2004. Analysis was
performed by GC/MS.
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( es ems) ( ni ) ( etho ) (MDL) NO.1 (Limit)
AR Ve —R 18 / DINP (Di-isononyl % AR S FEN 14372: 2004, REAMME 0.01 n.d. -
phthalate) (CAS No.: 028553-12-0) Mtk H 4B MA =, / With reference

to EN 14372: 2004. Analysis was
performed by GC/MS.

AEK—_FVEg — R KB / DIDP (Di-isodecyl % AR S FEN 14372: 2004, REAME 0.01 n.d. -
phthalate) (CAS No.: 026761-40-0) Mtk H MR =, / With reference

to EN 14372: 2004. Analysis was
performed by GC/MS.

AREK—_ VB —iEFE / DNOP (Di-n-octyl % AR S FEN 14372: 2004, REAEE 0.003 n.d. -
phthalate) (CAS No.: 000117-84-0) Mtk H M=, / With reference

to EN 14372: 2004. Analysis was
performed by GC/MS.

AREX—_FE—CHB / DNHP (Di-n-hexyl % AR 2K S FEN 14372: 2004, AAMEE 0.003 n.d. -
phthalate) (CAS No.: 000084-75-3) Mk H MR =, / With reference

to EN 14372: 2004. Analysis was
performed by GC/MS.

A #HKILY / HFC (Hydrofluorocarbon)

A RFALH (HFC)-23 (CHF3)CAS No. : mg/kg |%#US EPA 5021773, RAMEBITE & 1 n.d. -
000075-46-7) ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With reference to

US EPA 5021 method. Analysis was
performed by GC/MS.

A RFALY (HFC)-32 (CH2F2) (CAS No. : mg/kg |%#US EPA 502173, RAMEBITE & 1 n.d. -
000075-10-5) ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With reference to

US EPA 5021 method. Analysis was
performed by GC/MS.

A RFAALY (HFC)-41 (CH3F) (CAS No. : mg/kg |%#US EPA 502173, RAMEBITE & 1 n.d. -
000593-53-3) ﬁ%(GC/MS) ). / With reference to

US EPA 5021 method. Analysis was
performed by GC/MS.

gy

A AR ALY (HFC) -43-10mee (C5H2F10) mg/kg |[%#£US EPA 5021% &, UAMBITE ¢ 1 n.d. -
1% (GC/MS)#8). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS.
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A A4 (HFC)-125 (C2HF5) mg/kg [%#US EPA 5021% &, ULAMBITE i 1 n.d. -
1% (GC/MS)#8). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
A AL (HFC)-134 (C2H2F4) mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -
ﬁ%(GC/NS) ). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
A A # AL (HFC) -134a (CH2FCF3) (CAS mg/kg |%#US EPA 502177 3%, KEAMEBH Yt 1 n.d. -
No.: 000811-97-2) ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
A R ALY (HFC)-143 (CH3F3) mg/kg |%#US EPA 50217 3%, RAMEBIH Y 1 n.d. -
1% (GC/MS)#8). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
A AL (HFC)-143a (CH3F3) mg/kg |%#US EPA 50217 3%, RAMEBI Y 1 n.d. -
1% (GC/MS)#8). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
MR/ (HFC)-152a (C2H4F2) (CAS No.: | mg/kg |5 #US EPA 50217% %, ARAARBTH L 1 n.d. -
000075-37-6) ﬁ%(GC/MS)#Aﬁﬂ / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
MR/ (HFC)-227ea (C3HF7) (CAS No.: | mg/kg |5#US EPA 5021% %, RAAMBE L 1 n.d. -
000431-89-0) ﬁ%(GC/NS) ). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
A REACHY (HFC)-236fa (C3H2F6) mg/kg |%#US EPA 50217 3%, RAMEBIH YT 1 n.d. -
1% (GC/MS)#8). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
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FEER| &R o)

ARAAB Bz e
(Test Items) (Unit) (Method) EMRIE | (Result) FRAE

(MDL) NO.1 (Limit)

A ALY (HFC) -236ea (C3H2F6) mg/kg [%#US EPA 5021% &, ULAMBITE i 1 n.d. -
1% (GC/MS)#8). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS

A A4 (HFC)-245¢ca (C3H3F5) mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -
ﬁ%(GC/NS) ). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS

A AL (HFC)-245fa (C3H3F5) mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -
1% (GC/MS)#i8). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS

AAEACY (HFC)-365mfc (C4H5F5) mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -

1% (GC/MS) A . / With reference t
US EPA 5021 method. Analysis was
performed by GC/MS

o

A RBAIY / PFCs (Perfluorocarbon)

R ¥k / F14 (CAS No.: 000075-73-0) mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -

1% (GC/MS) A . / With reference t
US EPA 5021 method. Analysis was
performed by GC/MS

o

XA CKR / Fluorocarbon 116 (CAS No.: mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -
000076-16-4) ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With reference to

US EPA 5021 method. Analysis was
performed by GC/MS

AR AWK / Freon 218 (CAS No.: 000076- | mg/kg |5#US EPA 5021% 3%, RAMBITE L 1 n.d. -
19-7) ﬁ%(GC/NS) ). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS

+# Tt / Decafluorobutane (CAS No.: mg/kg |[%#£US EPA 5021% &, UAMBITE ¢ 1 n.d. -
000355-25-9) ﬁ%(GC/NS) ). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS
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( es ems) ( ni ) ( etho ) (MDL) NO.1 (Limit)
ANRIETI / Freon C318 (CAS No.: mg/kg [%#US EPA 5021% &, ULAMBITE i 1 n.d. -
000115-25-3) 1% (GC/MS)#8). / With reference to

US EPA 5021 method. Analysis was
performed by GC/MS

A ®-1-TH / Perfluor-1-butene (CAS mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -
No.: 000357-26-6) ﬁ%(GC/NS) ). / With reference to
US EPA 5021 method. Analysis was
performed by GC/MS

ARETH / perfluorisobutene (CAS mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -
No.: 000357-26-6) ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With reference to

US EPA 5021 method. Analysis was
performed by GC/MS

1,4-—8ARTk / 1,4- mg/kg |[%#US EPA 5021% &, UAMBIT Y& 1 n.d. -
dihydrooctafluorobutane (CAS No.: ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With reference to
000377-36-6) US EPA 5021 method. Analysis was
performed by GC/MS
-ARWHATI / nonafluor-2- mg/kg |[%#US EPA 5021% &, UAMBITE & 1 n.d. -
(trifluoromethyl)butane (CAS No.: ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With reference to
000594-91-2) US EPA 5021 method. Analysis was
performed by GC/MS
A BIXIE / perfluoro-n-pentane (CAS mg/kg |%#US EPA 502177 3%, KEAMEBH Yt 1 n.d. -
No.: 000678-26-2) ﬁ%(GC/MS)#Aﬁﬂ / With reference to

US EPA 5021 method. Analysis was
performed by GC/MS

-ARTERRR 7 2- mg/kg |%US EPA 502177 3%, VARG H & 1 n.d. -
perfluoromethylpentane (CAS No.: ﬁ%(GC/NS) ). / With reference to
000355-04-4) US EPA 5021 method. Analysis was
performed by GC/MS
é‘;’ﬂﬁ,b‘ﬁ, / perfluorohexane (CAS No.: mg/kg %%US EPA 50217 7, VX?L#E%#’T%T?% 1 n.d. -
000355-42-0) ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With reference to

US EPA 5021 method. Analysis was
performed by GC/MS
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#3x (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ﬂiﬁ%ﬁj)
3. MDL = Method Detection Limit (77 488 4% FRAE)
4. "-" = Not Regulated (8 3AAE)
5. *%*= Qualitative analysis (No Unit) EMoWH(REA(Z)
6. Negative = Undetectable P& (KA F]); Positive = Detectable MM (T8 F])
7. Negative = &} (< 1.0 %), Positive = B+ & 1.0 %)
8. ZEAINLGHEPE LS > B1ERAEIRES5ppn (The MDL is 5ppm for the single compound of CP)

PFOS 4% # H M (Reference Information) : 3§54 2006/122/EC (Directive 2006/122/EC)
(1) ZWHE AT EHAT 5 LRERAFHRYE REE RS EEREFHARKFA0.005%.

(May not be placed on the market or used as a substance or constituent of preparations in a

concentration equal to or higher than 0.005 % by mass.)

(2) ZWH AT EATH L6 F R R b AW s B Lo 83 A PFOSHE 4 B M L A fmgis L3t
PROSE & IR SR KAN0.1%, M5 MSHRIE EWT , o RPFOSEE AW T 4 F F Kkt 1ug/n’
(May not be placed on the market in semi-finished products or articles, or parts thereof, if the
concentration of PFOS is equal to or higher than 0.1 % by mass calculated with reference to the

mass of structurally or microstructurally distinct parts that contain PFOS or, for textiles or other

coated materials, i1f the amount of PFOS is equal to or higher than lug/m2 of the coated material.)
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1) ARIFART Y RAR B AR > AR LR REM o (<EE&AIK T &4 ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) #RANE : A% / Name of the person who made measurement: Climbgreat Yang
3) MR EF A 5k%#E [ Name of the person in charge of measurement: Troy Chang

| 3# - #4#t% / Cutiing - Preparation

v

kAt F% / Sample Measurement
4% Pb 43 Cd #& Hg &4 Cr**
v v v
AR T Rl AR o5 09 AT H o vA 38 78 6 BR SEAT O 7B 5 R SR BRSO E AL A il kML Add
1t (% T % P77 ) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) ¢
v v N
—| ®% | Filtration |_ fo 2 B il B AT K
L3 3 [ Heat to
— \ A appropriate
A4 | 78 /Residue | temperature to extract
| &% | Solution | *
el AR IBIEA S
2) BmekEm |/ Cool. filter dicestat
v HCl to dissolve ool, filter digestate
through filter

g

| B 3808 SR T4 638 | ICP-AES

v

#euAE | Sample Material hifceEs R AE 38 / Digestion Acid e 6,515 6. | Add
4R, 48, 43, 13485 / IR, AEE, Bk, SRBER, HAK / diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNOs, HCI, HF, H,0, color development
335 [ Glass A 8%, A A8 [ HNOs/HF
&, 44, be, MK/ Xk /Aqua regia v
Gold, platinum, palladium, ceramic R S T B 2k
4% [ Silver #i#: [ HNO3 % AR S IR R
# % | Plastic HER, HROK, AR, g / 540 nm &4 B /

H2S04, H,O,, HNO3, HCI measure the
H 44 / Others M NALITE E RAER | absorbance at 540 nm
Any acid to total digestion by UV-VIS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
FRIEAFRY » HBRERMAESR RN AE - FRERKEAREEmIFA] > Ao o

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

SRER R (A R/AF | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /AU FLl T30 FLERE 3357 t + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

=kt

Member of the SGS Group (SGS SA)



SGS

BRI E
Test Report

B EPBITERNAHRR S
NAN YA PLASTICS CORPORATION
&b HALILH2015%

A (

No.) : CE/2008/C2427 ® #](Date)

201 TUNG HWA NORTH ROAD, TAIPEI, TAIWAN

2008/12/16

B # (Page) 15 of 23

%8B K/ 5 4B X8 547742 B | PBB/PBDE analytical FLOW CHART

1) #AAE : 5% / Name of the person who made measurement: Roman Wong
2) @A EFA B HI% [ Name of the person in charge of measurement: Shinjyh Chen

188 A A2 K | First testing process ——»

BIFMEFHRAZ A | Optional Screen process  seseseseses

BAA2 /| Confirmation process — - — »

Sample / &
v

Sample pretreatment / # & 77 & 2

Screen analysis / #1 & 2 #7

v

Sample extraction #5 &% 2 B/
Soxhlet method % X ZE &

T
v

Concentrate/Dilute Extracted solution
3R R Ya I R

T
v

Filter / 3Bk i85

v

Analysis by GC/MS /
RARSEATH SRR AT

v
Issue Report #3374
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THF 27428 / Analytical flow chart of phthalate content

1) @R AH : #4899 /Name of the person who made measurement: Andy Shu
2) AR AaFA : I% [ Name of the person in charge of measurement: Shinjyh Chen

SRR/ N/
Sample pretreatment/separation

I

Heoob IR A & X FER K
(%% 3 US EPA3540C) /
Sample extraction by soxhlet method
(Reference method US EPA 3540C)

!

BRI 4 IRAE |
Concentrate/Dilute Extracted solution

!

RABRATH R AHT [
Analysis was performed by GC/MS

I

#4% / Data
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ERFR(E)ERFREABR LM AILE/
Analytical flow chart of PFOA/PFOS content

1) MR AEB : %% / Name of the person who made measurement: Carrie Liu
2) AR aFA: #H% / Name of the person in charge of measurement: Shinjyh Chen

~ A

Hon Al R IE /
Sample pretreatment

l

F AFEREER
(%% 7 i US EPA 3540C) /
Sample extraction by Soxhlet extraction
(Reference method US EPA 3540C)

l

ERRHREIR |
Concentrate/Dilute Extracted solution

A\ 4

AR AR g AT SRR AT TR/
Analysis was performed by LC/MS

A\ 4

#4% / Data
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REATHD R AR AAEZR /

Analysis flow chart for determination of PVC in material

1) #RAAEF : H¥ek / Name of the person who made measurement: Eva Chao
2) AR & EFA: 3% [ Name of the person in charge of measurement: Shinjyh Chen

#.% A F 32 / Sample pre-treatment

!

¥ & 3408 [ Flame test

v

oSk A [ Sample analyzed by FTIR

!

##ERC-Clagig & /
Check wave-number of C-Cl bonding

)

#3E /Data
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LR R RAER |

Analysis flow chart for determination of Asbestos

1) MR AE : H42.% / Name of the person who made measurement: Victor Kao
2) @A AEFA: E A& / Name of the person in charge of measurement: James Lu

~ A

¥tk / Sampling

v

¥ B A% | Transportation and Storage

v

AR/
Preparation of primary analytical sample

v

X-ray Beht Mo /
X-ray diffraction qualitative analysis

v

R AR B % |
Diffraction peak of asbestos
is present

'

(e aaz) /
Positive
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Diffraction peak of asbestos
is absent

'

[EEAE iRk DAY
Negative
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1) *EC#%:VK—FQ'Jomfi.ZfKﬁ‘ wu&m ISR o/ These samples were dissolved totally

by pre-conditioning method according to below flow chart.
2) AR : HHBME / Name of the person who made measurement: Climbgreat Yang
3) MIRMAARA:FRAE / Name of the person in charge of measurement: Troy Chang

FEWHILAAZBE (Flow Chart of Digestion for elements analysis)

B8 > WHHESE / Cutting / Preparation

v

AR SEE / Sample Measurement

v

RAET Bl A Sh by A1 H T vk il F 69 BR AT AL (e F & PTT) / Acid digestion by

suitable acid depended on different sample material (as below table)

v

W) / Filtration

\ 4
%5 / Residue

v

1) #tE&k7ZE / Alkali Fusion
¢ 2) HEEIEM / HCL to dissolve

XA ST HR T ALK / ICP-AES

A 4

ik / Solution

fm

4R, 47,48 )34 / Steel, copper, aluminum, solder | FE/K,#58:, BWEs, 8RB, L AK /
Aqua regia, HNO:;, HCl, HF, H:O:
33 / Glass #HER, SRR / HNOs/HF
4, 48,48, 1% / Gold, platinum, palladium, ceramic X /K / Aqua regia
4 / Silver A BR / HNOs
#IE / Plastic FLBR B AR, FEEE, BBER / HSOs, H.0:, HNOs, HCL
R4 / Others A NALATEE 2 % AVEM / Any acid to total digestion
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A =od LSRR |
Analytical flow chart of benzotriazole content

1) MR AEB : £ %% / Name of the person who made measurement: Carrie Liu
2) AR aFA: 3% [ Name of the person in charge of measurement: Shinjyh Chen

H oo AT R 32
Sample pretreatment

Y
Fest A& R FERBIRFER
(%% 773 US EPA 3540C)
Sample extraction by soxhlet method
(Reference method US EPA 3540C)

A\ 4

IR AER 8
Concentrate/Dilute Extracted solution

A\ 4
VA AR A F R 2T FEBUR
Analysis was performed by GC/MS

#3% / Data
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% &% 1223 4 475842 | Chlorinated Flame retardant analytical flow chart

AR ¢ 2425 [ Name of the person who made measurement: Max Liu

2) @A EBEFA M #I% / Name of the person in charge of measurement: Shinjyh Chen

B %% 5 3 (Reference method): US EPA 8270D, US EPA 3540

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.

#)2X 78 B (Test Items): PCBs, PCNs, PCTs, Mirex, CP, MCCP / % & WX, % A%, % A=W X,

BIRE, AALnH, Faaito

2008/12/16

H oo AT R 32
Sample pretreatment

|

A I IR
Sample extraction by organic solvent

|

3R R Ya [ R
Concentrate/Dilute the extracted solution

|

A R AR R M ] SRR 5 AT
Analysis was performed by GC/MS

|

#3% / Data
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*% LR (End of Report) **
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